
               

The regular meeting of the Governing Board will be held commencing at 5:30 p.m. The 

location of the meeting is at 5300 Sixth Street, Carpinteria, CA.   

The public is encouraged to participate in one of the following ways: 

1. Submitting a Written Comment. If you wish to submit a written comment, please email 

your comment to the Board Clerk at kimg@carpsan.com  by 3:00 P.M. on the day of the 

meeting.  Every effort will be made to read your comment into the record, but some 
comments may not be read due to time limitations. 

2. Attend the in-person meeting at the Carpinteria Sanitary District Board room. 

 

 
I. CALL TO ORDER 

 
 

II. PLEDGE OF ALLEGIANCE 
 
 

III. BOARD APPROVAL OF AGENDA                                       AS [SUBMITTED] [MODIFIED] 
[...]
• Fire Flow Driven

22STATEMENT OF QUALIFICATIONS

26



MKN is an industry leader in lift station projects, having completed planning, design, condition assessment, 
hydraulic analysis or construction management on over 20 lift stations and pump stations in the last two 
years alone.

Lift Station Project Elements

Project Client
Rehab.  
Existing

LS

Extensive 
Corrosion 
to Existing 

Facility

Congested 
or  

Restricted  
Work Area

Concrete 
Rehab 

and 
Repair

Environmentally 
Sensitive High 
Risk Area for 
Sewage Spills

New  
LS

Complex 
SCADA and 
Electrical 

Work

Harbor 3, Roja & Pilgrim Creek (3 Total) Oceanside • • • • • •
Roja LS Constructability Review Oceanside • • • •

LS Rehabilitations (5 Total) City of Pismo • • • • •
LS Condition Assessment (7 Total) Channel Islands 

Beach CSD • • • • •
LS No. 1 Rehabilitation Arroyo Grande • • •
LS No. 3 Rehabilitation Arroyo Grande • • • • •
No. 5 LS Rehabilitation Atascadero • • • •

Highway 1 LS Rehabilitation Guadalupe • •
Pioneer LS Replacement Guadalupe • • • • •

Pasadera LS Guadalupe •
WWTP Influent LS Pump Replacement Guadalupe • • •

Castaic Pump Station Rehab LACSD • • • • •
Southland WWTP Influent LS Nipomo CSD • •

LS No. 3, 8, 11 Replacement (3 Total) Paso Robles • • • •
LS No. 4 Replacement Paso Robles •

LS Rehabilitations (5 total) Pismo Beach • • • • •
LS 3 Improvements Port San Luis  

Harbor District • • • •
WWTP Influent LS Assessment Reedley • • • •

18th Street LS Replacement SKF CSD • • • •
Avila Ranch LS San Luis Obispo • • •

Margarita & Foothill LS San Luis Obispo • • • • •
WWRF Influent LS Pump Replacement San Luis Obispo • • •

Calle Joaquin LS Replacement San Luis Obispo • • • •
Laguna LS Replacement San Luis Obispo • • •

LS 3 Replacement Templeton CSD • • • •
Volpi Ysabel LS Templeton CSD • • • •

Westside LS Rehabilitation Templeton CSD • • • • •
Cal Poly Housing South LS (DB) Webcor Builders • • •

McCutchen LS Study Bakersfield •  •
District LS Feasibility Study Bakersfield  •  •  • • 

24th and Oak LS Feasibility Study Bakersfield • • • • •

STATEMENT OF QUALIFICATIONS23
27



MARGARITA & FOOTHILL LIFT 
STATION REPLACEMENT
City of San Luis Obispo, CA

The City owns and operates nine sewer lift stations. 
Six of these are Smith and Loveless premanufactured 
steel structures with a dry well/wet well design. 
The Margarita and Foothill lift stations were placed 
in service in 1971 and 1986, respectively. Both lift 
stations were experiencing deterioration of the 
structures, causing leaks and presenting risk of 
structural failure. The dry wells are classified as 
confined spaces, making ongoing repairs and 
maintenance more difficult to accomplish without 
requiring multiple staff members, gas monitoring 
equipment, and power ventilation for even the most 
basic tasks. Both lift stations are located on 
constrained sites with limited space and are in very 
close proximity to residences. 

This project addressed a variety of challenges such 
as property acquisition, proximity to residences, 
constrained site access, traffic impacts and the need 
for temporary operations to maintain continuous 
service throughout the construction duration.

HIGHLIGHTS
• New Lift Station
• Space Limitations
• Maintain Operations During 

Construction

LIFT STATIONS REHABILITATIONS (5)
City of Pismo Beach, CA

As recommended in the City’s 2010 Wastewater 
Collection System Master Plan, MKN completed a 
detailed assessment of the following six City lift 
stations:

•  Vista Del Mar
•  Spyglass
•  Sunset Palisades
•  Freeway Foothills
•  PG&E
•  Addie Street

MKN was subsequently selected by the City to 
perform design of civil, mechanical, structural, 
corrosion control, and electrical improvements at 
the Spyglass, Sunset Palisades, Freeway Foothills, 
PG&E, and Addie Street lift stations.
The project includes new backup power, piping 
improvements, coating repair and replacement, 
new pumps, pipe replacement, and other work 
items to extend their design life, reduce risk, and 
provide redundancy. MKN developed final plans, 
specifications, and cost opinions for implementation 
of these improvements.

HIGHLIGHTS
• Condition Assessment
• Full Rehabilitation at 5 LS

24STATEMENT OF QUALIFICATIONS

28



TREATMENT

Demand for safe, reliable water continues to rise in 
California. For over three decades MKN’s team has been 
delivering solutions to best utilize this precious resource. 
MKN’s experts are proficient in a full range of water 
treatment solutions, including treatment of surface 
water, groundwater, water reuse and seawater. This 
includes experience in the planning and construction 
of water reuse programs and facilities. 

We are experts in membrane treatment for filtration and 
desalination, chemical treatment, adsorption processes 
(i.e. ion exchange), granular activated carbon and 
contaminant specific media for removal of constituents 
such as arsenic. 

Our groundwater treatment experience includes 35+ 
wellhead treatment projects, ranging in size from 20 
gpm to 14 MGD. For membrane projects, MKN’s experts 
bring collective experience on 25+ membrane treatment 
projects, ranging in size from 0.4 MGD to 25 MGD.  

Our water treatment services include the full range of 
implementation support, from feasibility and planning 
to final design and construction management. MKN 
experts are also ready to support pilot testing, equipment 
procurement, condition assessments, rehabilitation, 
startup and testing, and operations support.

Water Treatment

PFAS TREATMENT PLANT
Atascadero Mutual Water Company, CA

MKN is designing a centralized water treatment 
facility for reduction of PFAS below notification 
levels. The facility will include an operations center, 
PFAS removal vessels, and connections to existing 
raw water and distribution system pipelines. MKN 
is developing a protocol for pilot testing to evaluate 
different treatment alternatives including activated 
carbon and ion exchange resins.

HIGHLIGHTS
• Pilot Testing
• PFAS Treatment System Design
• Permit Support

MKN’s staff has completed several rehabilitation 
and optimization projects at the Port Hueneme 
Water Agency’s brackish desalination facility.

STATEMENT OF QUALIFICATIONS25
29



WELL 6a ARSENIC TREATMENT
INTEGRATION
Quartz Hill Water District, CA

Quartz Hill Water District (QHWD or District) 
operates three groundwater wells (Wells 6a, 7, and 
8) that are located between 30th and 35th Street 
West just north of West Avenue L. Water quality 
testing for Well 6a indicated arsenic concentrations 
of 34 μg/L which exceeds the State Maximum 
Contaminant Level of 10 μg/L. The District 
determined that Well 6a would be equipped with 
an adsorptive media treatment system.  Along with 
the water treatment system, Well 6a was also to be 
equipped with flow and pH monitoring, pH 
adjustment, flow bypassing equipment, and flush 
to waste provisions.

MKN was retained to review and refine the arsenic 
treatment system vendor equipment proposals 
including treatment processes and efficiencies, 
perform conceptual layouts, prepare draft and final 
construction document bid packages, and perform 
construction phase services. 

HIGHLIGHTS
• Adsorption Media System
• Equipment Pre-Procurement
• Arsenic Removal

FIVE WELLS ARSENIC TREATMENT
PROJECT
City of Bakersfield, CA

The City of Bakersfield (City) potable water system 
is served by both surface water and groundwater 
wells.  When the maximum contaminant level 
(MCL) for arsenic was lowered in 2008, the City was 
forced to take multiple key wells out of service due 
to elevated levels of arsenic. Based on the City’s 
success with constructing, testing, and 
commissioning adsorptive treatment at another 
well site, it was determined that  this method should 
be used at these five key wells. Each well was 
equipped with dual adsorptive vessels, pH 
adjustment equipment, flow and pH monitoring, 
flow bypassing, and flush to waste provisions. MKN 
was retained to review and refine the arsenic vendor 
equipment proposals including treatment processes 
and efficiencies, perform conceptual site layouts, 
prepare draft & final construction document bid 
packages, and provide construction support 
including on-site construction observation.

HIGHLIGHTS
• Five Well Sites
• Expedited Delivery
• Procurement Support

26STATEMENT OF QUALIFICATIONS

30



Wellhead Treatment
Client Project Type Constituent

Atascadero Mutual Water Company PFOS/PFOA Treatment Ion Exchange, GAC,  
Oxidation-Adsorption

PFOA and PFOS, Iron,  
Manganese, Hydrogen Sulfide

Atascadero Mutual Water Company PFAS Remediation Program Management Various PFAS and PFOS
Belmont Water Corporation Well 1 TCP Treatment Adsorption (GAC) TCP

Buena Vista Water Storage Dist. Ag. Drainage Study Brackwish Water Reverse Osmosis 
(BWRO) Selenium

California Institution for Men Chino Prison Water Treatment Ion Exchange; GAC Nitrate, Hardness, TCE
Cambria CSD Seawater Desalination Project Sea Water Reverse Osmosis (SWRO) Salinity/Hardness

Camrosa Water District Conejo Wellfield GAC Treatment Evaluation Adsorption (GAC) TCP

Capistrao Beach WD 1.5 MGD/BWRO Brackwish Water Reverse Osmosis 
(BWRO) Salinity/Hardness

Capistrano CSD Capistrano Desalter Brackwish Water Reverse Osmosis 
(BWRO), Greensand Salinity/Iron

Capo. Valley CWD San Juan Capistrano Desalter Brackwish Water Reverse Osmosis 
(BWRO)

Salinity/Hardness/Iron/ 
Manganese

Channel Islands CSD Seawater Desal Feasibility Study Sea Water Reverse Osmosis (SWRO) Salinity/Hardness
City of Arroyo Grande Well No. 11 GAC and Greensand Iron and Arsenic

City of Bakersfield 5 Wells Arsenic Treatment Adsorption Arsenic

City of Beverly Hills Beverly Hills Desalter WTP Brackwish Water Reverse Osmosis 
(BWRO) Salinity/Hardness

City of Coalinga Total Trihalomethanes Reduction Facilities Carbon Dioxide, Permanganate TTHM/DBP

City of Coalinga Surface WTP Upgrades
Raw Water Screening, Conventional 
Flocculation, Sedimentation, Gravity 

Filtration, Chlorine Disinfection

Surface Water (Raw Water 
Organics and Inorganics)

City of Compton Well 16 and 18 - Planning Various PCE/TCE
City of Delano Well 32 Nitrate Blending Analysis Ion Exchange Nitrate

City of Fillmore Fillmore WTP Treatment Study Brackwish Water Reverse Osmosis 
(BWRO) Salinity/Hardness

City of Fresno Pump Station 177 Wellhead Treatment  
Improvements Adsorption (GAC), Airstripping TCP, Carbon Dioxide

City of Fresno Pump Station 185 Wellhead Treatment  
Improvements Adsorption (GAC), Airstripping TCP, Carbon Dioxide

City of Fresno Pump Station 345-1 Wellhead Treatment  
Improvements Oxidation-Adsorption Hydrogen Sulfide, Arsenic, Iron, 

Manganese
City of Goleta Anita Well GAC, Greensand, Arstripping Fe & Mn, TTHM

City of Grover Beach Grover Beach Nitrate Removal Ion Exhcange Nitrate
City of Guadalupe Well 5 Ion Exchange Nitrate
City of Lynwood Well No. 11 GAC PCE/TCE
City of Lynwood Well No. 19 GAC and Greensand PCE/TCE and Fe & Mn

City of McFarland McFarland Well 2 Ion Exchange Nitrate
City of McFarland McFarland Well 4    Ion Exchange Nitrate
City of Morro Bay Emergency Ops Plan Sea Water Reverse Osmosis (SWRO) Salinity/Hardness
City of Morro Bay Seawater Desalination Project Sea Water Reverse Osmosis (SWRO) Salinity/Hardness

City of Oxnard GREAT Program Brackish Desalter Brackwish Reverse Osmosis (BWRO) Salinity/Hardness
City of Oxnard Water Operations Support Contract Brackwish Reverse Osmosis (BWRO) Salinity/Hardness
City of Oxnard Brine Optimization Brackwish Reverse Osmosis (BWRO) Salinity/Hardness
City of Oxnard BS No. 3 Brackish Desalter Brackwish Reverse Osmosis (BWRO) Salinity/Hardness

City of Paso Robles Sherwood Wells Adsorption, GAC Arsenic, Sulfide, Taste & Odor
City of Pismo Beach Meadow Creek Wells Oxidation-Filtration Fe & Mn

City of San Diego 18 MGD/WWRO WWRO Wastewater (Indirect Potable 
Reuse)

City of San Luis Obispo
Disinfection Byproduct Reduction and Water 
Treatment Plant Pipe Gallery Improvement 

Project
Surface Water Filtration and  

Ozonation TTHM

City of San Luis Obispo Ozone System Upgrade Ozone Surface Water
City of Solvang Well 22 Oxidation-Filtration Sulfide, Fe & Mn

Confidential Client Well CI, Grennsand, RO Sulfide, TDS
County of Dare Skyco Color Removal Ion Exchange Color/ THM Precursors

Crescenta Valley County WD Glenwood Treatment Plant Ion Exchange Nitrate

STATEMENT OF QUALIFICATIONS27
31



MEMBRANE

Client Project

M
em

br
an

e 
 

Ty
pe

Si
ze

 (M
GD

)

Pl
an

ni
ng

Pi
lo

tin
g

Pr
e-

De
si

gn

Fi
na

l D
es

ig
n

Re
ha

bi
lit

at
io

n

CM
/P

M

Buena Vista Water Storage Dist. Ag. Drainage Study BWRO - •
Cambria CSD Seawater Desalination Project SWRO 0.43 • •

Capistrano Beach WD 1.5 MGD/BWRO BWRO 1.5 • • • •
Capo. Valley CWD San Juan Capistrano Desalter BWRO 5 • • • • •

Channel Islands CSD Seawater Desal Feasibility Study SWRO 2 •
City of Beverly Hills Beverly Hills Desalter WTP BWRO 1 • • •

City of Fillmore Fillmore WRF Treatment Study WWRO 4 • •
City of Morro Bay Emergency Ops Plan SWRO 1 •
City of Morro Bay Seawater Desalination Project SWRO 1 •

City of Oxnard GREAT Program Brackfish Desalter BWRO 7.5 •
City of Oxnard Water Operations Support Contract BWRO 7.5 • •
City of Oxnard Brine Optimization BWRO 7.5 • •
City of Oxnard BS No. 3 Brackfish Desalter BWRO 5 • •

City of San Diego 18 MGD/WWRO WWRO 18 • • •
Irvine Ranch Water District Deep Aquifer Treatment System BWNF 8 • •

Marin Municipal WD Marin Desal Pilot Study SWRO 5 • • • •
Monterey Peninsula WMD Seawater Desal Feasibility Study SWRO 7 •
North Coast Water District Seawater Desal Feasibility Study SWRO 7 •

Olivenhain MWD David C. McCollom WTP UF 25 • • • • •
Paso Robles Nacimiento Surface WTP MF 2.4 • • •

Port Hueneme Water Agency Brine Optimization BWRO 3 • •
Port Hueneme Water Agency BWRDF Facility Master Plan BWRO/NF 3 • •
Port Hueneme Water Agency EDR Replacement BWNF 1 • • •

RJ Donovan Prison WWTP WWRO 1 • • • •
Santa Nella CWD 5 MGD MF MF 5 • • • • •

Santa Paula Chloride Reduction Study WWRO 3.4 •
Southern California Edison Catalina Desalter Project SWRO <1 •

Sweetwater Authority Richard A. Reynolds GW Desal Facility BWRO 4 • • • • •
Water Replenishment District ARC AWPF WWRO 10 • •

Legend: RO – Reverse Osmosis, NF – Nanofiltration, MF – Microfiltration, UF – Ultrafiltration, WW – Wastewater, BW – Brackish Water, SW 
- Seawater

28STATEMENT OF QUALIFICATIONS

32



WASTEWATER TREATMENT
Broad Experience. MKN staff bring extensive 
treatment design experience from over 30 
wastewater treatment plants, ranging in size from 
100 gpm to 140 MGD. This experience includes 
nearly every aspect of facility planning, design, 
operation and rehabilitation. 

Integrating Operations. MKN is often set apart 
from others by our utilization of operators as part 
of our assessment teams. We integrate experienced 
licensed treatment plant operators who can 
communicate effectively with on-the-ground staff, 
offer unique perspectives and consider operational 
impacts to concepts.

Public Agency Perspective. Our team includes staff 
who have operated large wastewater organizations 
for public works agencies. This is a valuable 
perspective when providing staff augmentation, 
development public outreach materials or 
presenting to public officials regarding large scale 
projects.

MKN supported delivery of the Thousand Oaks 
HCTP Master Plan which included evaluations  

of the facility’s process, energy efficiency  
and water reuse.

SANTA PAULA WATER RECLAMATION
FACILITY PROGRAM MANAGEMENT
City of Santa Paula, CA

The City of Santa Paula owns and operates a 3.4 
MGD membrane bioreactor Water Reclamation 
Facility (WRF) that was constructed under a design-
build-operate contract in 2009. The City operates 
with a lean Public Works Department and has 
preferred to contract out engineering support for 
the WRF rather provide in-house staff. MKN was 
selected to provide this service. Since 2015, MKN’s 
services have included managing the contract 
operator at the WRF, as well as providing 
engineering support, expense monitoring and 
authorization, and regulatory assistance.

A sampling includes:

• MBR Rehabilitation

• Reverse Osmosis System Compliance Project

• SCADA Upgrade

• Biofilter Odor Control

• Tank Cleaning

• Chemical Systems Replacement

HIGHLIGHTS
• Staff Augmentation
• Recycled Water Planning
• Grant and Loan Support
• MBR Rehabilitation

STATEMENT OF QUALIFICATIONS29
33



SOUTHLAND WASTEWATER TREATMENT
FACILITY PHASE 1 DESIGN
Nipomo Community Services District, CA

Nipomo Community Services District owns and 
operates the Southland Wastewater Treatment Facility, 
one of two treatment plants providing wastewater 
treatment to the District’s service area. The project 
included design of a 0.9-MGD extended aeration 
treatment facility including new influent lift station 
and flow meter, a new spiral screening system in 
concrete channels and vortex grit removal system, 
conversion of existing aerated ponds to an extended 
aeration system, new secondary clarifiers, blower and 
control building, gravity belt thickener, and concrete-
lined sludge drying beds. 

MKN key staff worked closely with the District to 
develop a construction sequencing plan to complete 
the work, while maintaining existing wastewater 
treatment service and minimizing impact to the Plant. 
The work also included the completion of a Report of 
Waste Discharge and support during preparation of 
the Environmental Impact Report for the project.

ON-CALL WASTEWATER TREATMENT
PLANT MAJOR MAINTENANCE &
REPAIR PROGRAM (MMRP)
City of Morro Bay/Cayucos Sanitary District, CA

MKN is the on-call lead engineering consultant for the 
City of Morro Bay and Cayucos Sanitary District’s 
Wastewater Treatment Facility (WWTF). Services 
include project management support, design, condition 
assessment, construction management, and 
inspection. Over the first year of this multi-year project 
assignment, MKN has performed the following:

 • Selection, design, and procurement support for  
  new headworks screening, compaction and  
  dewatering system

 • Development of a detailed project schedule  
  incorporating the near-term MMRP improvements

 • Condition assessment of Digester #2, Primary  
  Clarifier #1 & #2 and Secondary Clarifier

 • Detailed development of the destructive and non-destructive testing program for Digester #2,  
  Primary Clarifier #1 & #2, Secondary Clarifier, and Chlorine Contact Chamber

 • Design of improvements to Digester #2 

 • Recommendations for replacement and rehabilitation of the heat exchanger

 • Construction management of recoating and repair work for Digester #2

HIGHLIGHTS
• Process Optimization
• New Treatment Systems
• Complex Construction Sequencing

HIGHLIGHTS
• Condition Assessment
• Detailed Rehabilitation Design
• Full Plant Coverage

30STATEMENT OF QUALIFICATIONS

34



WWTP IMPROVEMENT &
PERFORMANCE EVALUATION
Valley Children’s Healthcare - County of Madera, CA

Since 2010, MKN staff has supported Valley Children’s 
Hospital in evaluating their wastewater treatment 
plant in order to satisfy the requirements of a Notice 
of Violation (NOV) issued by Regional Water Quality 
Control Board (RWQCB) for violations of Waste 
Discharge Requirements (WDDRs) Order 95-144 and 
Special Order R5-2005-0065. MKN staff designed 
improvements to help address the noncompliance 
issues associated with total nitrogen levels and 
treatment pass. The improvements consisted of the 
following:

 • New oxidation reduction potential (ORP) sensor  
  in the anoxic tank

 • New dissolved oxygen (DO) sensors in the  
  aeration tank 

 • New mixed liquor suspended solids (MLSS)  
  sensor in the aeration tank

 • New flowmeters on the internal recycle (IR)  
  pump discharge and the return activated  
  sludge (RAS) pump discharge line

 • New lift station upstream of the Amiad automatic screen filter and UV disinfection system

 • Electrical and instrumentation improvements to integrate the new instruments and pump  
  station into the plant’s process controls

 • Piping modifications to send RAS from the secondary clarifiers to the anoxic tank

 • New emergency overflow pipeline to send excess flows to the emergency overflow pond

 • Replacement of the existing 125-micron screen with a 25-micron screen in the Amiad filter

Following the improvements, MKN staff conducted a 6-month performance evaluation and worked 
with VCH staff to identify process adjustments that have brought the VCH wastewater treatment plant 
into compliance. MKN has also recently designed improvements to the existing plant to provide 
additional treatment capacity in their system. Design included reconfiguration of the existing 
equalization, anoxic, and sludge digestion tanks and upgrades to the blower system.

HIGHLIGHTS
• Condition Assessment
• Regulatory Compliance Driven

STATEMENT OF QUALIFICATIONS31
35



Wastewater Services Experience
Service Areas Example MKN Staff Projects

Liquid Treatment
• Bar Screens

• Primary Treatment
• Biological Treatment

• Disinfection
• Advanced Treatment

• Headworks Barscreen, Atascadero
• Headworks Barscreen, Morro Bay/ Cayucos SD
• Headworks Barscreen, South SLO County SD
• Blacklake WWTP Headworks Rehab, Nipomo CSD
• Influent Lift Station, Guadalupe
• Chemical System Upgrades, Camarillo
• Channel Aeration Improvements, LVMWD
• Clarifier No. 1 Upgrade, Santa Maria
• Biotower Rehab Assessment, City of Oxnard
• Primary Clarifier Rehab, LVMWD
• Tertiary Treatment System, San Simeon CSD
• MBR Replacement, Santa Paula
• Advanced Treatment System (Reverse Osmosis), Santa Paula
• Palo Alto Secondary Clarifier Upgrades

Solids Treatment
• Conditioning
• Thickening
• Dewatering

• Disposal

• Digester 1 Rehab, Morro Bay/ Cayucos SD
• Digester 3, 4 and 7 Rehabilitation, Fresno
• Southland WWTP Screw Press, Nipomo CSD
• Sludge Dewatering Study, Nipomo
• HCTP Screw Press, Thousand Oaks
• Sludge Thickening System Evaluation, San Luis Obispo
• Biosolids Handling Facility, South SLO County SD
• Biosolids Drying Feasibility Study, Thousand Oaks
• Biosolids Management Plan, City and County of Honolulu
• Third Digester, Las Virgenes Digester Rehab, Carmel

Rehabilitation
• Condition Assessment

• Asset Management
• CIP Planning

• Major Maintenance and Report Program, Morro Bay/ Cayucos SD
• Tapia Condition Assessment and 5-yr CIP, LVMWD
• WWTP Master Plan, Thousand Oaks
• Southland WWTP Master Plan, Nipomo CSD
• WRF Master Plan, Atascadero
• WWTP Master Plan, Guadalupe
• WWTP Master Plan, King City
• San Jose-Santa Clara Regional WWRF Filter Rehabilitation Project

Renewable Energy
• Cogen
• Solar
• FOG

• El Estero FOG Receiving Station, Santa Barbara
• FOG Receiving Station, Fresno
• Cogeneration System, Santa Maria
• Moorpark WWTP 1 MW Solar, Ventura County

Optimization

• WWTF Equipment and Process Evaluation, City of Oxnard
• WWTP Upgrade, San Simeon CSD
• WRF Operations and Capital Improvements, Santa Paula
• Honolulu WWTF Evaluation, City and County of Honolulu
• Comprehensive WWTP Audit, Paso Robles
• Dual Media Filter Optimization, Palo Alto

New or Plant  
Expansion

• ARC AWPF (10 MGD), Water Replenishment District of SoCal
• WWTP Redundancy Project (5 MGD), South SLO County SD
• WWTP Upgrade (2 MGD), Morro Bay/ Cayucos SD
• Gunner Ranch MBR WWTP (2 MGD), Madera
• Southland WWTP Phase 1 (0.9 MGD), Nipomo CSD
• Beale Air Force Base WWTP (0.75 MGD), US Air Force
• Fiero Lane WWTP, Fiero Lane Mutual Water Company
• Process WWTP, Private Client (Winery)

32STATEMENT OF QUALIFICATIONS

36



PLANNING AND 
HYDRAULIC MODELING

MKN’s planning experts specialize in Master Planning 
for public agencies water, wastewater and recycled 
water systems, treatment facilities and associated 
infrastructure. Our team can deliver a comprehensive 
approach that covers condition assessment, hydraulic 
model development, risk identification and mitigation, 
optimization and capital project planning. 

MKN’s planning experience includes 40+ Master Plans 
and 80+ hydraulic model evaluations. Our team is 
proficient in all major hydraulic modeling software 
and is capable of building GIS datasets, conducting 
field surveys and flow tests, flushing studies, water 
age analysis, extended period simulations and water 
system optimization. Through various on-call 
contracts we also provide as-needed infrastructure 
reviews in support of development reviews. 

Additional experience includes feasibility studies and 
alternatives analysis, asset management, water supply 
planning, strategic planning, stakeholder facilitation, 
and Urban Water Management Plans.

MKN’s Proven Process to Master Planning Delivers Clear, Well-Defined Projects

Grade 5 Operators 
Assess Plant

Structured Evaluation and 
Prioritization Process

Detailed 
Implementation 

Plans

Data Collection

Gather

Data Review

Kickoff Meeting

Assess

Condition
Assessment

Project
Development

Initial Ranking

Prioritize

Final Ranking

Project
Implementation

Project
Prioritization

Plan

Deliver Plan

Project
Descriptions

Detailed
Budgets

MASTER PLAN PROCESS
DIFFERENTIATORS

Safety Regulatory

O&M Cost Reliability

Life
Expectancy

Consequence
of Failure

MKN completed Water and Wastewater Planning for the 
City of Tehachapi which included development of an 

Indirect Potable Use project to help meet future demands.

STATEMENT OF QUALIFICATIONS33
37



The following table provides a summary of key MKN experience related to Master Plans, Condition 
Assessments and Hydraulic Modeling.

Hydraulic Modeling & Master Planning
Client Project Name Master 

Planning
Hydraulic 
Modeling

Condition 
Assessment

Arcadia 2015 Water Master Plan • • •
Arizona Water Company 2014 Pinetop-Lakeside Water Master Plan • • •

Arvin 2019 Sewer Master Plan • • •
Atascadero Collection System Master Plan Update • • •
Atascadero Water Reclamation Facility Master Plan •

Atascadero MMC Water Master Plan Update •
Atwater Sewer and Storm Drain Master Plan •
Atwater Water Master Plan • •

Bakersfield Downtown Master Sewer Study • •
Camrosa Water District Non-Potable Hydraulic Model •
Channel Island BCSD 2020 Wastewater Master Plan • •
Channel Island BCSD 2020 Water Master Plan • •
Channel Island BCSD Wastewater Infrastructure Report • •
Channel Island BCSD Water Infrastructure Report • •

Corona 2018 Reclaimed Water Master Plan • •
East Niles CSD 2021 Water Master Plan • •
East Niles CSD 2008 Water Master Plan • •

East Pasadena Water Co. 2008 Water Master Plan • •
El Monte 2021 Water Master Plan • • •

Grover Beach 2018 Sewer Master Plan • •
Grover Beach 2018 Water Master Plan • • •

Guadalupe 2014 Collection System & WWTP Master Plan • •
Guadalupe 2014 Water Master Plan • •
Guadalupe 2015 Water Master Plan Supplemental Report •
Guadalupe 2021 Water Master Plan Update • •

Gunner Ranch Infrastructure Master Plan •
Hawaii County Department of 

Water Supply 2019 Water Master Plan • • •

Heber Public Utility District 2021 Water and Sewer Master Plan • • •
Heritage Ranch CSD RW Study & WWTP Master Plan •

Hollister Sanitary Sewer Collection System Master Plan •
Jet Propulsion Laboratory 2011 Facility Master Plan •

King City Wastewater Master Plan (staff experience with previous firm) •
La Verne 2012 Water Master Plan Update • •
Madera Madera County IRWMP •
Madera Water System Master Plan Update •
Merced Water Master Plan Update • •
Merced Water Master Plan • •

Monrovia 2015 Water Master Plan • • •
Morro Bay Master Water Reclamation Plan •

Nipomo CSD Blacklake Collection System Master Plan • •
Oxnard Recycled Water Facilities Plan •
Oxnard Recycled Water Master Plan • •
Oxnard Water Master Plan Update • •

34STATEMENT OF QUALIFICATIONS

38



PROGRAM MANAGEMENT 
AND ALTERNATE DELIVERY

MKN understands the resources, planning and 
dedication required to execute large, complex and fast-
paced programs. MKN’s leaders have delivered 
millions in capital programs, previously serving in 
nearly every aspect of implementation from the early 